COMPARNIA ESPANOLA DE LAMINACION, S.L. Sastenibilidad

i . -
OFICINAS: c/Ferralla,12 PolInd. "SAN VICENTE" CELS A e l l K
08755 Castellbisbal (BARCELONA) Spain %

Telbfono: +34 83 773 04 00 - Fax. +34 93 772 0276 GROUP  BarceLona N cA
Calidad: +34 93 B17 66 84 - Fax: +34 93 773 05 52 | Geatide w3k
o iy DISGOBCELEANIBCN  COOATMUKCELSAI
MILL INSPECTION CERTIFICATE
EN 10.204:2004, Type 3.1.
Standard: EN 10025-1,2/2004-2019 Document n®*: 202282583
Type: 8 355 JO0 +AR Order numbar t 10835688
5t. Mea.: EN 10365/2017
Bt. Tol.: EN 10034/93
our Ref: 04057582
{(U25-31BUKCA)
CHEMICAL AHMALYSIS MECHANICAL FPROFPERTIE
Material Heat C Mn 8i B8 B cr Ni Cu Mo v Hb AL N Ti CEV Yield | Ten- Elong.
{L=Lenght} Humber Btr. sile LO=
str. 5,65Vsn
% % % % % % % % % % % % % % % MPA MPA %
5 355 J0 +AR UC152X152X23 L.16.5M CB247752 0,11011,1800 0,170, 0,025 0,027 0,140 00,1200 0,370 O,020{ O,027 0,001 0,002 ©0,0114| 0,001 0,373 394 szj 30,3
§ 355 J0 +AR UC305X305X97 L.12.2ZM CE248446 0,090 1,190 0,170y 0,018 0,021 0,110( 0,110 0,440 0,019 0,031 0,001 0,001 0,0104 0,001 0,354 395 52 29,0
5 355 J0 +AR UC203X203X46 L.18.3M CEZ48706 0,0%0 1,320 0,180, 0,018} 0,026( 0,140( 00,1000 0,350 0,015 0,065 0,001 0,002 0,0098 0,001 0,384 41% 545 SB,A
8 355 JO0 +AR UC203XZ03X46 L.18.3M CE2Z48708 0,110y 1,330 0,190¢ 0,017 0,030y 0,170y 0,110y O,320 O,018 ©,070 O,001 ©O,003 0,0101 0,001 0,412 405 536 27.:6
§ 355 J0 +AR UC203X203X46 L.17.5M CE24B710 0,080 1,330 0,170 0,029 0,025 0,120( 0,120 0,340 0,017 0,075 0,001 0,002 0,0100 0,001 0,378 41J 537 29,1
5 355 J0 +AR UC203X203X46 L.16.5M CE248711 0,080) 1,320/ 0,180 0,027 U;ﬂzj 0,120/ 0,120 O,370( O,020( 0,072 0,002 0,002 0,0103 0,001 0,383 40 | 538 28,
8 355 JO0 +AR UC203XZ203X46 L.17.5M CEZ48711 0,090 1,320, 0,180/ 0,027 O,028f 0,120 0,120 ©,370 O,020( 0,072 0,002 0,002 ©0,0103 0,001 0,383 40 536 29,
§ 355 J0 +AR UC152X152X23 L.16.5M CE248753 0,090 1,140 0,180{ 0,030( 0,020( 0,160 0,120/ 0,340 0,019 0,031 0,001 0,002 0,0100 0,001 0,353 3?3 529 30,7
8 355 J0 +AR UC254X254X73 L.16.5M CEZ248501 0,080, 1,160, 0,160 0,022 0,022 O0,110{ 0,110 ©O,340 0,018/ 0,028 0,001 0,001 O,0127 0,001 0,349 38 530 28,
8 355 JO0 +AR UCI54X254X72 L.17.5M CE248502 0,090 1,150 0,140y O,025 0,022 0,120 0,100 O,230 0,017 ©O,030 0,000/ O,001 ©O,0122 0,001 0,335 as 535 27+
§ 355 J0 +AR UC305X305X97 L.15.5M CE24B8946 0,110{ 1,110{ 0,160( 0,030( 0,024 0,100 0,130 0,410 0,021 0,029 0,000 0,001 0,011 0,001 0,361 alé 540 28,
8 355 JO0 +AR UC305X305X97 L.10.0M CEZ48547 0,100 1,130y 0,150 0,027 0,025 0,110 O0,130y 0,380 0,021 0,030/ 0,000 0,001 O0,0128 0,001 0,354 4ﬂ¢- 527 29,

=Product suitable for galvanizing: 0.l14<=8i<=0.25 & P<=0.035.
-Surface conditions class Cl as per EN 10163-3.

-Intended use: construction and ciwil engineering.
=Durability: not determined.

-Regqulated substances: not determined

Hot rolled products of structural steels.
We hereby certify that the delivered material complies with the
terms of the order.

Castellbisbal,10.01.2024
Juan Diego Martinez Gilvesz
Quality Control Manager
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MILL INSPECTION CERTIFICATE
EN 10.204:2004, Type 3.1.

Standard: EN 10025-1,2/2004-2019 Document n®: 202282583
Type: 8 355 JO0 +AR Order number t 10835688
St. Mea.: EN 10365/2017 Your order : BC-47878

8t. Tol.: EN 10034/93
Our Ref: 04057%82
(U25-31BREUE}

MECH. PROPERTIES

;Haterial Heat ;Impact Impact Impacﬁ:xmp. TR

{L=Langht) Humber iTaut l Test 2| Test i'Tuat Imp.

Avg. Tea
| O J i | ¥ =

;E 355 J0 +AR UC152X152X23 L.16.5M CB247752 ; 133 103 1ﬂi’ 115
| 8 355 J0 +AR UC305X305X97 L.12.2HM CEZ4B4406 133 103 10 115
| 8 355 J0 +AR UC203X203X46 L.18.3M CEZ4B706 123 37 10 110
| 8 355 J0 +AR UC203X203X46 L.1B.3M CEZ4B708 142 110 11 123
| 8 355 J0 +AR UC203X203X46 L.17.5M CE248710 | 131 99 108 112
;S 355 J0 +AR UCZ03IX203X46 L.16.5M CE248711 134 102 10 115
| 8 355 J0 +AR UC203X203X46 L.17.5M CE24B711 134 102 10 11
;S 355 JO +AR UC1l52X152X23 L.16.5M CE248753 147 117 12 1239 ﬁ
;S 355 J0 +AR UCZS54X254X73 L.16.5M CE248501 13 106 11 118 &
;E 355 J0 +AR UCZ54X254X73 L.17.5M CE24B502 134 103 10 115 ﬁ
| 8 355 J0 +AR DCI05X305XK97 L.15.5M CE24B946 143 111 11 124 &
js 355 J0 +AR UC305X305X97 L.10.0M CE248547 13 1a7 11 118 ﬁ

Type sample for Impact Test: Direct or transformed data to EV 550/10.

Castellbisbal,10.01.2024
Juan Diego Martinez Gilvesz
Quality Control Manager



